

Summary Report

www.bsria.co.uk

Summary Report No: 18705/2

Issue No: 1

Date of issue: 7 January 2013

BSRIA Limited

has tested a sample of the product described below in accordance with the test methods contained within *BS EN 1858:2003* and have determined the system chimney product has met the requirements of *BS EN 1858:2003*. For further details see page 2 of this Summary Report.

Manufacturer/Agent	Dunbrik (Yorks) Ltd. Ferry Lane Stanley Wakefield WF3 4LT
Product	Mini Clearflow Gas flue Block system jointed with 1581 Flue Block Silicone Sealant incorporating Blakbord Insulation Panel.
Test completion date	1 December 2004
Test Engineer	David Butler

This summary report refers to Report Number 18705/2.

Quality Approved	Dr Arnold Teekaram Head of Chimneys & Combustion BSRIA Ltd
-------------------------	--

PRODUCT DETAILS

Product designation
EN1858 T250 N1 D 1 O(75)

TEST RESULTS**Table 1 Findings of examination for compliance with BS EN 1858 : 2003**

BSEN1443 CLAUSE	BSEN1858 CLAUSE	TITLE	COMPLIES?
-	4	Materials and designations of flue blocks	Yes
-	5	Reinforcement	N/a
-	6	Surface treatment	N/a
5	7	Form, dimensions and tolerances	Yes
6.3.1	8.1	Heat stress resistance	Yes
6.3.2	8.2	Heat shock resistance	N/a
4.8	8.3	Thermal resistance	N/a
6.4.1	8.4	Gas tightness	Yes
-	8.5	Abrasion resistance	Yes
6.2	8.6	Compressive strength	Yes
4.5 & 6.4.3	8.7	Corrosion resistance	N/a
4.4	8.8	Condensate resistance	N/a
-	8.9	Bulk density	Yes
6.2	8.10	Flexural strength under wind loading	N/a
6.7.5	8.11.1	Flow resistance of flue blocks (assume data obtained from EN 13384-1)	N/a
6.7.5	8.11.2	Flow resistance of fittings (assume data obtained from EN 13384-1)	N/a
4.9	8.12	Freeze-thaw resistance	N/a
4.11	9	Designation	Yes
7.2	10	Marking	Yes
7.4	11	Production information	Yes